Produktsicherheit und ~qualitit Appendix 1

Product Safety and Quality

ﬂ
TUV TUV Rheinland Group

. . . Seite 1 von 28
Priifbericht - Nr.: 16008029 001 Page 1 of 28
Test Report No.

Test Protocol

Reference: 173022104 Page: 1 of 7
[ bop30,
Report: _ . Number of atiached sheets:

Please fill in the protocol sheets completely |
Report the real test conditions, not the requirements !

EUT (Equipment Under Test)
Kind of Equipment: Car Rador displayer
Type Designation: RFDP8807 (System model: TXLEBROT)
Manufacturer: Coligen
Rated Voltage: 12vDC
Rated Current/Power:
Protection Class: . m
— Serial Number: ' Mo serial Number
Test Laboratory
Name: SMQ
Address:
Note: TUV Frank Pu
e
| Sample Number: | |

Markings for TEST RESULTS used in this protocol:
ok or ¥ Test passed (complies with required criterion)

ng Test failed
— or . nottested
A.D fulfills criterion A....D. For B..D error description required !
@.. gee Note 1,... {error desoription, etc.)

e
MZ-frocument3h, L. Frnkhelz 25042006

Date:

Inspector: Signature; 3;3222,_-,
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Priifbericht - Nr.:
Test Report No.

16008029 001

Seite 2 von 28
Page 2 of 28

Test Protocol

_TOV
Reference: 173022104 Page: 5 - of 7
Report: m WNumber of attached sheets:
Emission | Continuous Disturbance FGC GFR 47 part 15
Freq. 30MHz to 1GHz ANSI C63.4-2001
Open test site SAC Jm Total: PASS/FAIL
Input Voltage: DC 12V
Ambient WA °C £ 2 %ERH, o0, hPa
Operation Mode: TX at CH1 (915,113THz)
Pls mark down the reading of the carrier frequency.
Emission spectrum see page:
L If the result of the measurement with the Quasi Peak detector is bolow the Average limit the measurement
- with Average Detector has been omitted.
Naote:
Frequency [MHz] Horizontal Vertical
/ Limit, peald/limit {Limit, peak/limit
[dBpV/m] [dBuV/m]
931G eSw 258/ ske / ! /
qilexs ! ! 6%.3/ .0 /
/ / C !
/ / / /
/ ! / f
! / ! !
! ! ! !
/ ! / !
/ ! / /
/ / ! /
! / ! !
~— / ! / /
Dats:
Inspector: Sigoature;
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Priifbericht - Nr.: Seit
K e 3 von 28
Test Report No. 16008029 001 Page 3 of 28

Radiated Digturbancs

FOC Paztls

EUT: M/H:RFDP8807?
Manufacturer:

Qperating Condition: TX , CH1 , ¥
Test Site: M EMC Lab.SAC

Tegt Specification: Horizontal & Vertical
Comment: DC 12V

Eevel [0BuV/m]
o0~

80

70

60

5 R A D A I A ; A AR AU U U N 08
30M 50M 70M 100M 200M 300M  500M 700M 1G
Frequency [Hz]

—MES RFDP8807 TX C1 LYH
_—MES RFDP8807 TXC1L YV
—— LI\ FCC ClassB F QP FCC ClassB, field strength
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Priifbericht - Nr.: Seite 4 von 28
Test Report No. 16008029 001 Page 4 of 28

— —_—— -

Radiated Disturbancs
FOC Partls

t 14/M:RFDPEBOT
Manufacturer:
Oparating Condition: TX , CHl , X
Test Site: M) EMC Lab.SAC

Teat Specification: Herizental & Vertical
Comment: DC 12V

-

Level [dBuv/m]

: i
i H
108 roeenee ;
: i
t

30M 50N 70N 100M 200Nl 300M _ 500M 700M 1G
Freguency [Hz]

—MES RFDP8807 TXC1LXH
—MES RFDP8807 TXC1LXYV
——LIM FCCClassBFQP  FCC ClassB, field strength
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Priifbericht - Nr.: Seite 5 von 28
Test Report No. 16008029 001 Page 5 of 28

Radiated Dizturbance
FCC Partls

EUT: /M4 :RFDPEB0T
Manufacturexr:

Operating Condition: 1% , CHL , 2
Teot Site: £MQ EMC Lab.SAC

Test Spacification: Horizontal & Vertical
Comment: nc 12v

Level [dBuV/m]

) A A . i T
SIS TS T T 0 SR
70 SR R i .‘..: ..._.l...,'-..i‘ ........................... E........“-....? ........... Joreme
O [ T T 0 T —— R .
R0 ........ SR N ........................... ............... ........................... ..... J{V
P el
S — e —
og|— g SR,
: i -"LM,\\ y " 1{&{""“"‘ :
~ il il bt
T R e

5‘e§i555"= a
30M 50M 70M 100M 200M 300M  500M 700M 1G

Frequency [HZ]

— MES RFDP8807 TXC1LZH
—MES RFDP8807T TAC1LZV
-—LiM FCC ClassB F QP FCC ClassB, field strength




Produktsicherheit und —qualitit
Product Safely and Quality

Appendix 1

?@V TUV Rheinland Group

Test Report No.

Priifbericht - Nr.: 16008029 001

Seite 6 von 28
Page 6of 28

Test Protocol

Reference: 173022104 Page: 6

of 7

Report:

Number of attached sheets:

Emission | Continuous Disturbance FCC CFR 47 part 15
Freq. 30MHz to 1GHz ANSI C63.4-2001
Open test site SAC 3m Total: PASS /FAIL
Input Voltage: DC 12V
Ambient 24~ °C, £~  %RH, (#.9 hPa
Operation Mode: TX at CH3 (916.58MHz}
Pls mark down the reading of the carrier frequency.
Emission spectrum see page:
‘ If the result of the measurement with the Quasi Peak detector is below the Average limit the measurement
— with Average Detector has been cmitted,
Note:
Frequency [MHz] Horizontal Vertical
ey QP / Limit QP / Limit
[dByY/m]) [dBuV/m]
77¢-53% 737 | _§ke !
&3 jie T2 33l | 400
914 I / 43,21 2o
/ A
/ !
/ /
/ /
/ /
/ /
/ !
/ /
— / /
Date:
Inspector; Signature;
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Test Report No. 01 Page 7 of 28

Radizted Disturbance

FOC Partls

EUT: M/N:RFDPEBOT
panufacturer:

operating Condition: TX , CH3 2
Tegt Site: M EMC 1ab.5AC

Test Speclfication: Horizontal & Vertical
Camment: DC 12V

Level [dBuV/m}
90

00 50M 70M 100M S00M 300M  500M 700M 1G
Frequency [Hz] '

— MES RFDP8807 TXC3 LZH
——WES RFDP8807 TXC3LZV
—— LM FCC ClassB F QP FCC ClassB, field sirength
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Radiatad Digturbancs

FC¢ Partls

EUT:

Manufacturer:
Operating Conditiont
Test Site:

Test Specification:
Comments

M/NsRFDPBEOT

TX , CH3 ¥
SMQ EMC Lab.SAC

Horizontal & Vertical

nC 12V

F Level [dBuV/m]
90— I A : :
80} ...............
70 ._........:.. ;‘. 1 t ........................................................................... i 'l .“=
60 ._......ﬂ...l‘%-.......,--...ﬂ..-...,m.,.... U SN SRR ...........:.........i_-...,. ................ ::
B!
O B B NN SO S S8 {4
i
% ST U T A 0 N

5 I T A I I I
a0M 50M 70M 100M

00M 300M _ 500M 700M 1G
Frequency [Hz] :

—_MES RFDP8807 TXC3LYH
—MES RFDP8807 TXC3 L
—LIM FCC ClassB F QP

YV
FCCC

lassB, field strength
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Priifbericht - Nr.: Seite 9 von 28

Test Report No. 16008029 001 Page 9 of 28

Radiated Disturbance
FCC Partls

EUT: }/N:RFDPBANT
Manufacturar:

Operating Condition: T , CdH3 X
Tast Site: EMD EMC Lab.SAC

Tast Specification: Horizental B Vertical
Comment: e 12V

—
Level [dBuV/m]
80 """"" AT AT H R A
H H H H H F 4 H H i ; %I i .‘
80 i

70

60

50

40

10}

5L Coo b b E b ; , . R
30M 50M 70M 100M 2000 300M  500M 700M 1G
Frequency [Hz]

—MES RFDP8807 TXC3LXH
— MES RFDP8807 TXC3LXV
——LIM FCC ClassBF QP  FCC ClassB, field sirength
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Priifbericht - Nr.:
Test Report No.

16008029 001

Seite 10 von 28
Page 10 of 28

Radizted Disturbance

FCC Partls

EUT:

Manufacturer:
operating Conditiom:
rast Site:

Operator:

Test Specification:
Comment

M/R:RFDP8B07T {System model ; TXLEBROT)

cHL , TX , X
SMD EMC Lab.SAC

Horizontal & Vertical
pc 12v

r Level [dBuV/im]
60 -.._. ................ :. ............... l-.h. ................ ‘ ..................
. 50 P .._..H...u.n.i'i ................................ TR, j': .................................................................
20 i i ; i s i e ’; |
162G 3G 4G 5G 6G 7G 8G gG 10G
Frequency [Hz]

— MBS TREDPBB07 CH1 TX HXV
—MES REDPB807 CH1 TX HXH

——1LIM FCC ClassB F QF

FCC ClassB, fileld strength 3m
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Prifbericht - Nr.:
Test Report No. 16008029 001

Seite 11 von 28
Page 11 of 28

Radiated Disturbance

FCC Partls

BUT: /N :REDPBBO7 (System model : THLESROT)
Manufacturer:

operating condition: CH1L , TX . Y

Test Site: SMQ EMC Lab.SRC

Operatox:

Test Specification: Hopizontal & Vertieal

Conment : oCc 12V

60[ ................................................................................................ B M i
|
' |
i
7o) —— U P S— — — S H— | S— g[
i
H
|
20 1 H B ' H H ' 1
1G  2G 3G 4G 5G 6G 7G 8G oG 10G
Frequency [Hz]
. ME§ REFDPBS0O7 CHL TX HYH
—MES RFDPB807 CH1 TX BYV
— 1M FCC ClassB F QF FoC ClassB, field strength 3m j
L
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Priifbericht - Nr.: Seite 12 von 28

Test Report No. 16008029 001 Page 12 of 28

Radiated Digturbance

FCC Partld
EUT: M/ REDEBBO7 (System model:TXLBSROT)
Manufacturer:
operating Condition: CHlL , TX , &
Test Site: SMO EMC Lab.SAC
Operator:
Test Specification: Horizontal & Vertical
Comment : pc 12v
’* ]
Level [dBuV/M]
s ................
|
7o) MUV B— S S — RO SRR IR SO
— 1: § a :
i
i
A

20

16 2G 3G 4G 5G 6G 7G 8G 9G 10G
Frequency [Hz]

— _MES RFDPBB0O7 CH1 TX HZH
— - MES REFDP8807 CH1 TX HZV
——TIM FCC ClassB F QF FCC ClassB, field strength 3m
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Priifbericht - Nr.: Seite 13
Test Report No. 16008029 001 ;;;e 13":;‘ 2?38

Radiated Disturbance

FCC Partls
EUT: M/N:RFDPBBOT (System model: TXLEBROT}
Manufacturer:
operating condition: CH3 , TX , 2
Test Site! SMQ EMC Lab.SAC
Operator:
Test Specificatien: Horizontal & Vertical
Comaent 3 pCc 12V
Level [dBUV/M]
60 ; - : ; grememeeee g St s 4
| | i 'z 'a ; s 's s
|
|
:
i
|
i
|
-
p—

@

16 26 3G 4G 5G 8G 7G 8G 9G 10
Frequency [Hz]

. MES RFDES807 CH3 TX HZV
MES RFDP8B07 CH3 TX HZH
LIM FCC ClassB F QF FCC ClassB, field strength 3m
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16008029 001

Seite 14 von 28
Page 14 of 28

Radiated Disturbance

FCC Partis

EUT:
Manufacturer:
Operating condition: CH3 , TX , X
Test Site: sMQ EMC Lab.SAC
Operator:

Test Specification: Horizontal & Vertical

M/N:RFDP8807 (System model: TXLBSRO?)

Comment D¢ 12v
|
Level [dBpV/m]
B0 [ ; i S E e -
: ; i ; H i i
: i l
i : '
'. |
i H H l i
i : i | ; !
, 50 ,..-._,.....A...A:: ............... ,. ................ ,. ............... i ............... .. ............................... : -L;-,‘:
. z
i
20 ' ! i i H E H .
162G 3G 4G 5G 6G 7G 8G G 10G
Freguency [Hz]
MES REFDPBS07 CH3 TX HXV
MES RFDPS807 CH3 TX HXH
—TLIM FCC ClassB F QF FCC ClassB, field gstrength 3m
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Priifbericht - Nr.: Seite 15 von 28
Test Report No. 16008029 001 Page 15 of 28

RrRadiated Disturbance

FCC Partls

EUT: M/N:RFDFBB07 (System model: TXKLSBROT}
Manufacturer:

operating Condition: CH3 , TX , ¥

rast Site: SMQ EMC Lab.SAC

Operatox: .

Test Specification: Horizontal & Vertical

Comment 3 pc 12V

Level [dBuV/m]
60 e s A S a

. i
H H :
; : 1
i i !
H i i |
: H ! 1
: : 1
H : !
: H i
H i i
i ; H
] 3
i d
; i
! i ; H
i : ; H i
. : i : H :
[570] Emmm—— SR . beoe [STRUTES SR SRR S H——
. ; o i :
ad i H H !
H
¢
:
i
i
H

40 ............... ...... M\‘%MM;‘W@M‘}

=
=

1| F— e R e e

(

20 ; i : 5: i ! i i |
16 26 3G 4G 5G 6G <} B8G oG 10G
Frequency [Hz]

—— MES RFDP8807 CH3 TX HYH
MES RFDP8807 CH3 TX HYV
—_—1TM FCC ClassB F QF FCCc classB, field strength 3m
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Priifbericht - Nr.: Seite 16 von 28
Test Report No. 16008029 001 Page 16 of 28

Radizted Digturbanco

FOg Partlh

EUT: M/H;RFDPEE0T (System medel: T¥LBBROT}
Manufacturer:

operating Condition: R , X

Test Site: SMR EMC Lab.SAC

Operator:

Test Specification: Horizontal & Vertical

Commenk DC 12V

Level [dBuV/m]

i

{ ‘
}
i ! | a 5 a :
i : : i ] : i

50 ............... fraranamneneas Jomrememmrmneed R : - grmmramensee frermmaneneees fremsmanannasas

S ! ; H i ; : ;
: : ; i i i i

40 v ........ .......... eerbrrreenennens ......... : JH‘ ;H‘l\{%n } W

L h e s e

© | W

20

G 26 3G 4G 56 6G 716G 8G  9G 10G
Frequency [Hz] '

——MES RFDP8807 RX HXH
—MES RFDP8807 RX HXV
— UM FCCClassBF QP  FCC ClassB, field strength
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Seite 17 von 28

Priifbericht - Nr.: 16008029 001 Page 17 of 28
Test Report No.

a g e

Test Protocol

Reference: 173022104 Page: 7 of 7

Report: Number of attached sheets:

Emission | Continuous Disturbance |Rrcccrr 47 part1s
Freg. 30MHz 0 1GHz ANSI Ce3.4-2001

Open test site SAC 3m Total: PASS /FAIL

Input Voitage: DC12V

Ambient 25 °C, 42 %RH, teo.9 hPa

QOperation Mode: RX
Pis mark down the reading of the carrier frequency.

Emission spectrum see page:
1f the result of the measurement with the Quasi Peak detector is below the Average limit the measurement
with Average Detector has been omitted.

Note:
Freouenc' I\[]Hz Horizontal Vertical
qeney 1 QP / Limit QP / Limit
[dBuV/m] : [dBuV/mj
42930 ! 288 1 zo
/ - / )
/ /
/ /
! {
/ /
/ !
{ /
/ /
/ /
! /
/ !
Date: ,n/m/’-"
Inspecior; Signature: ( >
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Seite 18 von 28

Priifbericht - Nr.:
16008029 0@1 Page 18 of 28

Test Report No.

Radiated Distarbanco

EUT: M/N1RFdpB807

Manufacturers:

Operating Condition: RX,X,CH!

Teat Sita: SMQ EMC SRC

Comment2 s

Tesgt Speaificatien: Horlzontal & Vertical

Comment: e v

Level [dBpV/m]
55/

50

40

I,

30

10 A

ke

¥

530N] 50M 70M 100M 2000 300M

Frequency [Hz]

500ivi 700M 1G

—MES RFdp8807 L X Ver
—MES RFdp8807 L X Hor
—LIM FCC ClassB F QP

FCC ClassB, field strength
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Priifbericht - Nr.: Seite 19 von 28
Test Report No. 16008029 001 Page 19 of 28

Radiated Moturbagos

EUT: M/NIREdpE807
Manufacturer:

Operating Condition: RE Y, CHL

Teat Site: S0 EMC SAC
Comment2$

Tost Specification: Horizontal & Vertical
Commant DZ 12V

Level [dBuV/m]
55

50}

40

20 \\\ M
o

!

| i
530M 50M 70M 100M 2000 300M  500M 700M 1G
Frequency [Hz]

—MES RFdp8807 LY Ver
—MES RFdp8807 LY Hor
—LIM FCC ClassBF QP  FCC ClassB, field strength
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Priifbericht - Nr.: Seite 20 von 28
" 160

Test Report No. 08029 001 Page 20 of 28
$indiated Disinrbanos
EUT: M/Ni1RFPApEEOT
Manufacturer:
Dperating Conditiont RX,2.CH1
Test Site: MQ EMC SAC
Comment2:
Tost Specification: Horizontal & Vertical
Conmment s DC 12v

Level [dBuV/m]
55 J—

50

30

AN
T

\y A

- 10 Y

530M 50M 7OM 100M 200M 300M  500M 700M 1G
Frequency [Hz]

~—MES RFdp8807 L Z Ver
— MES RFdp8807 L Z Hor
—LIM FCC ClassBF QP  FCC ClassB, field strength
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Priifbericht - Nr.: Seite 21 von 28
Test Report No. 16008029 001 Page 21 of 28

Spezious Enission

EUT: 1/N:RFAp8807
Manufacturer:
Opersting Condition: R, §,CH1
Test Slte: sMQ EMC Leb.SAC
Oparator:
Test Spscifivation: Horizontal
Comment: : DC 2v
Marker: Q.74749499 GHz 42.08 dBpVim
Level [dBuV/m]
60 {
[ |
i
&0 rearrarsees | smmtrammsn cmneciennaaras s rnen 3 s ranns i
40

G 26 3G 46 56 66 76 8G 96 10G
Frequency [Hz]

——MES RFdp8807 H X Hor
—LIM FCC ClassBF QP  FCC ClassB, field strength
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Priifbericht - Nr.: 16008029 Seite 22 von 28
Test Report No. 001 Page 22 of 28
Srmedons fEmission
EUT: M/N3iREdpEEOT
Manmifecturer:
Operating Cendition: R, X, CH!

Test Sites:

SMD EMC Lab.SAC

Operator:
Test Specification: Vertical
Conment nc 12V
karker: 8.809619238 GHz 41.91 dBuV/im
Level [dBpVIm]
80 ;
H
50 -
] S S R S W | ! MWM
30
20 ‘
16 2G 3G 4G 5G B8G 7G 8G 9G 10G
Frequency [Hz]
——MES RFdp8807 H X Ver
—LIM FCC ClassBF QP FCC ClassB, field sirength
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Prifbericht - Nr.: 16008029 001 Page 23 of 28
Test Report No.

Sparicns Bmiasion

EUT: M/NRFIpBBOT

Manufacturar:

Operating Conditien: R, Y, CHI
Test Site:
Cperator:
Test Specification: Horizontal

5MQ EMC lLab.Shac

Comment : DC 12V
Marker: 9.386773547 GHz 42.57 dBpVim
Level [dBuV/im]
80 { ................
5§ e S VPN NSNS SN ST SURUUN S
40
30
20
iG 26 3G 4G 56 6GC 776G 8G 9G 110G
Frequency [Hz]
—MES RFdp8807 H Y Hor
(——LIM FCC ClassBF QP  FCC ClassB, fisld strength
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Priifbericht - Nr.: Seite 24 von 28
Test Report No. 16008029 001 Page 24 of 28

Spuricus Ed goion

EUT: M/HsRFQpBE0T
Manufacturer!?
Operating Condition: RY, ¥ CHI
Test Site: §M0 EMC Lab.SAC
Oparator:
Teat Specification: Vartical
Comment DC 12V
iarker 8.827655311 GHz 42 .25 d8pvim
Leve! [dBpV/im]
60 : i
‘\ !
50 :

G 26 3G 4G 5G 66 76 &G 3G 10G
Frequency [Hz)

20

— -MES RFdp8807 HY Ver
—_LIM FCC ClassBF QP FCC ClassB, field strength
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Priifbericht - Nr.: 16008029 0 Seite 25 von 28
Test Report No. 01 Page 25 of 28
Spurions Baission
EUF: M/N:RFdpS807
Manufactutert
Operating Condition: RE,2 JCHI
Tout Site: sS40 EMC Lab, SAC
Operator:
Teast Specifications Horizantal
Comment 3 oo o12v
Marker: 9.783567134 GHz 41.81 dBpVim
Level [dBpV/m]
60[ """""
) UM S R S A B

20 5
162G 3G 4G 5G 686G 768G

Frequency [Hz]

9G 10G

—MES RFdp8807 H Z Hor
—LIM FCCClassBFQP  FCC ClassB, field strength
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Priifbericht - Nr.: Seite 26 von 28
Test Report No. 16008029 001 Page 26 of 28
Spmrdoury Budsoion
EUT: ! M/M:REFdpAE07

Manufacturer:
Operating Conditiom: RX, Z GHL
Teat Site:

SMQ EMC Lab.SAC

COpexator:
Test Specification: Vertical
Comment : bC 12v
Marker; 9.765531062 GHz 42.02 aBpVim
Level [dBpV/im]
30[ .....
50
30 {N -----
20
1G 26 3G 4G 5G 8G 7G 8G 9G 106G
Frequency [HZ]
——MES RFdp8807 H Z Ver.
—LIM FCC ClassB F QP  FCC ClassB, field strength
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Priifbericht - Nr.:

Seite 27 von 28

16008029 001 Page 27 of 28
Test Report No. g
FFDPSBd] CHY betrw 2 g RBW 20 kHz  RF Att 10 dB
<%§> Ref Lvl ~ETole AR VBW 20 xhz
-24.5 dBPm PR, AGAENTLT Kz SUT 1 s Unit dBm
-24.5
-3oI L
-4
) IHNY
&0 IVIEHW :’:nll ety 15A
) // \
— -aoJ \ullv"‘ oF

Pl

-100

Center 915.1052104 MHz

Date: 20.JUL.2006 14:2D:11

100 xHz/ Span 1 MHzZ
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Priifbericht - Nr.:
Test Report No. 16008029 001 Page 28 of 28

RFDP 880 CH3 barrs » 11 REBW 20 kHz  RF Att 10 dB
@ Ref Lwl B E ) vaw 20 kHz
-24.5 dBm JAL 28NS RHE SHT 1ls Unit dBm

=-24.5

30!

-50f——o £ ]
\/ THa,
lT AVIEW 18R

=10

- ::c MWMLW*( WMWMW " Mﬂllw L "

-100

-110¢
~120
=134
Centar 916,5781563 MHz 100 kHz/ span 1 MHZ
Date: 20.JUL.2006 14:26:23




